Y
y ‘
WOODARD
&CURRAN

HULL WATER
—— POLLUTION
CONTROL
FACILITY

January
2019

MONTHLY
OPERATING
REPORT

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS NPDES NO. MA0101231




Table of Contents

1 EXECULIVE SUMMAIY ..o s s s 2
2 FlOWS @Nd LOAMINGS ....veiiiiiiiiiiiee ettt 3
2.1 Average Effluent Monthly Flows — One Year Comparison ..........ccccoieeeiieiiciicnieseese e 4
2.2 Monthly Summary of Rainfall and the Influence on Effluent FlIows............ccoooeiiiiiiiiieieeienns 5
S e 221 o] = o T PSSR 6
4 Key Performance INiCAtOrS. ... ..ouii ittt ettt et e st et eesaeesneeeneesneeenneens 8
41 Water QUAlity - JANUAIY....c.oo e s 8
Lo © e [o g @ o1 e SRR 9
6 MainNtenanCe SUMMAIY ... ..o s s 11
6.1 Tasks Completed This MONTN .........oiiii e e 11
6.2 ON GOING Project UPAates. ... ..couuiiiiiiiiiiiieiie ettt 13
2R Y =1 8 VTSRS P TR RPUPTPROR 16
8 StaAff DEVEIOPIMENT ...ttt sttt 18
ST €] [Tt oY g Yy <1 o' USRS 19
9.1 WetWell Cleaning [all Were iNSP 1/25] . .ccuiiiuiiiiiiiieeiee e 19
9.2 Collection System MainTENANCE .. ..coiiuiie ettt e et e e st e e neeeeneeas 19
10 Project Management & AdmINIStration ..........cocuiiiiiiiiiiiii s 20
10.1  On-Going Projects and SUPPOIt IF@MS...........ooiuiiiiiii e 20
Cover pictures: Setting of new above ground fuel tank

Above ground fuel tank on the chain wall platform

Hull Water Pollution Control Facility
Monthly Operating Report 1 January 2019



1 EXECUTIVE SUMMARY

This Monthly Operating Report provides a summary of the pertinent information and
activities that occurred at Hull WPCF during the month of January 2019.

No lost-time incidents for the month of January.

There were 144 effluent samples taken in the month of January. Please see page (8) for details.
There were no effluent permit violations.

Plant average flows were typical for this time of year. There were a few days of significant rainfall
during the month, but the dates were spread out some, and the impact on plant flows was
moderate. The average daily flow for the month was 1.75 MGD, and the peak day was on 1/25/19
with a flow total of 3.800 MGD. 1.68 inches of rainfall was recorded.

As noted last month, plant and collection system odors are low for this time of year. The Bioxide
system at PS 3 remains off for the season.

Asset Management Accounts checkbook for tracking of expenses is ongoing weekly for year #4. A
summary of year-to-date totals for [04M]. Review of account status between W&C and Hull Sewer
Dept. is on-going.

There were two grinder pump call outs during the month of January that the staff responded to and
corrected.

In January the new 3,000 gallon above ground fuel tank was delivered and installed on top of the
raised “chain-wall” structure. Comm-Tank also completed installation of the welded fuel supply and
return lines with appurtenances from the fuel tank to the generator room. Jason Anderson - W&C
Engineering provided the oversight for this project along with Bill Boornazian onsite.

National Water Main sewer line cleaning and CCTV was completed in December and they returned
in January to complete NASSCO level 1 Manhole inspections for all manholes identified in the
paving project area.

W&C O&M working with engineering and HSD on the development of the “Critical Equipment”
needs list for the SRF funded account.

Contractor Ted Berry was onsite for inspection of Secondary Clarifier #1 related sludge draw off
piping and influent piping. See maintenance section for more details.

At the end of January, the Odor Scrubber Media Replacement project work started. This work had
been in planning for some time. The bulk of the work and completion was completed in early
February, and additional details to be covered in the next February MOR.

The Energy “Gap” work continued with Horizon installing the air flow meter and actuator on the air
line to the sludge holding tank. Controls and electrical completion is pending.

Woodard & Curran strives to deliver a high-quality operations service and is
responsive to our customers concerns. Please feel free to request any modifications
to the format or content of this report.

Hull Water Pollution Control Facility
Monthly Operating Report 2 January 2019



2 FLOWS AND LOADINGS

Average Daily Flows and Loadings for the Month:

Eff Flow Inf Flow Inf BOD Inf TSS Eff BOD EFF TSS
MGD MGD LBS LBS LBS LBS

Jan 2017

Jan 2018

Jan 2019

* Meter drift — influent flow meters are strap on doppler flow meters and the internal pipe condition
prevents getting a strong signal. The staff adjusts accordingly and utilizes the area velocity meter in the
aeration tank inlet channel as needed. All loadings are based on the effluent flow meter.

Hull Water Pollution Control Facility
Monthly Operating Report 3 January 2019



21 AVERAGE EFFLUENT MONTHLY FLOWS - ONE YEAR COMPARISON

Monthy Average Flows

MGD
I
\

[ ]
=

Jan 13 Feb '13 Mar '13 Apr'13 May '18 Jun "3 Jul 18 Aug 13 Sep 18 Oct 18 Nov 13

=

Date ( 1/1/2018 to 1/31/2019)
B EFF FLOW (Mo Avg)

sonmy Average Fioes

Monthly average flow for January was 1.76 MGD, a typical amount for the winter period,
and similar to January 2017. There was little to no snow recorded during the month of
January.

Hull Water Pollution Control Facility
Monthly Operating Report 4 January 2019



2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS

Rainfall and Effluent Flow

MG

Inches

" " n " " "
0 A ‘ T R AR A A SRS (L A — T 0.0
" ) W5 14 18 111 113 115 "7 11a 1121 1023 1125 1727 129 1431

Date (1/1/2019 to 1/31/2019)
4 EFF FLOW a4 RAINFALL

Ran MUt Flow

This graph shows the days where plant flows were higher due to rainfall [Blue Peaks]. This graph
provides a good indication of the influence that rainfall has on the effluent flows. Inflow and
Infiltration out in the collection system has been noted with the increased effluent flow values when
it rains.

Hull Water Pollution Control Facility
Monthly Operating Report 5 January 2019



3 COMPLIANCE

> Plant Effluent

e There were no exceedances for the month of January.

e Plant process conditions continue to be good & maintaining very well. The clarifier surface was
good during the month. For much of the month only one secondary clarifier was necessary. Sludge
settleability was good and chlorination of the RAS was stopped. The process solids inventory varied
depending on plant flows and wasting schedule. All of the primary sludge generated is being
pumped to the gravity thickener [GT] and co-settling with the secondary waste activated sludge.
Due to lower odors for this time of year, the sludge blanket in the GT is allowed to be higher in order
to achieve a higher sludge concentration for pumping to the sludge truck.

o Utilizing various aeration blower modes during the month, due to excessively high dissolved oxygen
levels in the aeration tanks. Modes used were timed on and off mode during the daytime hours &
restricting suction valve on blower to draw in less air to the system. Both modes saved on some
electrical costs.

e Aeration Process mode remains in contact stabilization mode, with varying amounts of flow into
aeration tank #1, depending on system inventory and flows.

e A Copy of the NPDES report for January 20198 was submitted to the DEP and then forwarded to
the Hull Sewer Dept.

e Continued working with corporate team [Frank C and Chibby A] for planning and rollout of company
process control plan/template. A meeting was held on 1/17/19 to review of the various process
control reports and the control and warning limits.

Hull Water Pollution Control Facility
Monthly Operating Report 6 January 2019



e The Drylet Trial continued well passed the initial 90-day milestone date. Since there is still some
uncertainty as to the anticipated solids reduction, W&C has decided to continue with the program in
order to monitor for a longer period of time. The variable plant flows also contributed to the
uncertainty of the amount of solids reduction, with the use of this product. The daily dose of product
is being changed, based upon plant flows, in order to optimize the product dose. To date, the
facility’s biological system has adapted well to the supplemental bacteria that is being added daily,
and secondary clarifier performance is very good. As noted above, the process scheme was
changed in late December to the “contact stabilization” mode to lessen the solids loading on the
secondary clarifiers. There have been fewer regular calls and data exchange as of late, but dosage
rates and updates are discussed with the Drylet Team on an on-going basis.

Photos below show the current conditions as a result of lowering the sludge inventory and changing
of process flow mode. The spray water that is typically on, was shut off during the very cold periods
in January to prevent the freezing of the clarifier rake arm. These pictures were taken on 1/18/19.

Secondary Clarifier - good clarity & no water spray Aeration tank #3 - good solids level & color

e Kristina Richards [KR] working on Tier Il annual reporting for the facility for certain chemical stored
at the facility in 2018.

¢ KR also assisting with questions and updates needed for the permanent Above ground Storage
Tank (AST) and Spill Prevention and Containment Control (SPCC) plan and decommissioning of
the temporary AST when the time comes.

Hull Water Pollution Control Facility
Monthly Operating Report 7 January 2019



4 KEY PERFORMANCE INDICATORS

41 WATER QUALITY - JANUARY

Parameter Info Permit Requirements Results

Weekly Monthly
Parameter Units Avg. Avg.
Max Max

# of

Period Period
Sample
s

Min Max

# of
Violations

Eff TSS 1 X Week
Eff TSS LBS 1152 768 1XWeek | 170.3 | 84.1 | 2717 0
% TSS Rem K 8 X 90-2
Month °
Eff BOD MGIL | 5o 45 30 1XWeek | 8.6 3.0 17.0 5 )
Eff BOD LBS 1152 768 1 X Week | 122.8 | 28.0 | 246.7 )
% BOD Rem ” 85 X 89.0
Month °
Eff Chiorine  HLASE IENY) 0.7 3 X Day 0.12 | 0.01 | 0.45 93 o}
Eff Fecal #'(Alfo 260 88 1XWeek | 10 10 10 5 o)
Eff pH sU | 85 | 6.5 1X Daily | 7.0 6.7 7.6 31 )
Enterococci #ﬁc:o 276 35 1 X Week 18 10 40 5 0
. There were 144 effluent samples taken in the month of January with zero [0] NPDES Permit
exceedances.

Gallons Treated vs Sludge Disposed

Month ‘ Effluent Treated, MG Sludge Disposed, Gals
January 2017 60.99 126,000
January 2018 57.21 135,000
January 2019 54.42 117,000

Hull Water Pollution Control Facility
Monthly Operating Report 8 January 2019



5 ODOR CONTROL

There were no odor complaints reported in January 2019.

The gravity thickener and primary clarifier were on for the month of January. Due to recent high plant
flows, colder temperatures, and a high sludge inventory, it is necessary to keep these process units on line.
The waste activated sludge currently is being pumped to the underground sludge holding tank #2, via the
blend box. Aeration tank troughs are being flushed to minimize build-up of odors.

The odor scrubber system was on line for the almost the entire month up until January 30th when it was

taken off line to start the scrubber media replacement project. The colder temperatures are favorable to
performing this work, with little impact to plant site odors. An odor notification letter was distributed to the
neighborhood and included some details on the purpose of maintenance. This media replacement work

was completed in early February and will be updated in the next month’s MOR.

Srubber H2S, pH and ORP

Scrubber H2S In / Out
pH 1 ORP

|
—
§

0o | L | et | ! | I | | | I I | I ' I
[ ot o [ [ -t I !
n 13 s T 119 111 113 mMs n7 119 21 123 1128 27 129 13

Date (1/1/2019 to 1/31/2019)
# Scrubber In # Roof Exhaust Scrubber  # Actual Scrubber ORP Actual Scrubber
Out Reading / 100 pHReading

‘Srutbar 428, BH 200 ORF

Graph shows some peaks for H2S to the scrubber. These peaks were primarily due to the H2S
generated in the primary sludge resulting from intermittent primary sludge pumping to the gravity
thickener [GT] as the off-line primary tank #1 was pumped and cleaned following high flow events.
At the end of the month, the spike in H2S was from the GT.

Hull Water Pollution Control Facility
Monthly Operating Report 9 January 2019



Scrubber media removal

T L

Removal of old scrubber media from vessel Totes of old media - waiting for disposal approval

= “In-Pipe” bacteria addition continued with all 24 dosing stations operational. No additional actions
taken for headworks sulfide reduction plan proposed by “In-Pipe. The inspection/replacement with
full bottles took place on 01/10/18. All work being tracked on the Utility Cloud [UC]. In-Pipe’s
technician assisted with the dosing station bottle changeouts, inspection of the dosing units,
provided feedback on various maintenance tasks associated with the dosing stations.

= Continued the bi-weekly change outs of the bacteria bottles at three lift stations Microbe Dosing
Stations (MDU’s) with installation just in front of the three largest pump stations [in the wet wells or
manhole just prior to the station. [PS 3, PS 5, PS 9] The re-load plan is delivering an additional 5.4
liters per month in total (1.8 liters x 3 locations). The goal is to see if we get a step change and
reduce odors, while at the same time potentially reducing sludge. This change is being monitored
closely over the summer months, for pump stations and at the plant.

=  On-going — frequent pumping of the secondary scum wells. Tank cleaning performed quickly and
as needed.

¢ No [Bioxide] product added, system off for the winter period.

= Mixing systems/aerators all functional at the pump stations, except for pump station #3. New
Medora Gridbee mixing system for PS 3 not installed yet. Mixer/Aerators at PS 4 & PS 6 put on
timed control through SCADA.

= Stillin Progress - discussing options for headworks area to reduce corrosion and odors with Tighe
and Bond's HVAC evaluation/upgrade.

Hull Water Pollution Control Facility
Monthly Operating Report 10 January 2019



6 MAINTENANCE SUMMARY

6.1  TASKS COMPLETED THIS MONTH

The SEMS monthly work order summary for January is compiled and attached as a pdf file for review.
Key items of note are listed below.

1) Completed Ted Berry [Ted Berry Co.] assisted with the secondary clarifier #1 piping inspection.
Ted Berry had a camera truck, vactor truck, and confined space team onsite for 1 full day during
this work. The Town DPW allowed the heated garage area for storage of their vactor truck
overnight for the two nights that Ted Berry Co. was in the area. This assistance helped to lessen
the time needed to mobilize and demobilize.

a. The goal of the inspection work was to further evaluate the rot holes found in the RAS draw off
piping and determine if lining might be feasible within the center well area. In addition, they could
camera the remaining sludge draw off piping for condition inspection and as well as the influent
pipe to the tank that carries mixed liquor from the aeration tanks.

b. A summary of their findings were provided in February and is being reviewed by W&C and the
Town presently.

- "r' B \"‘“
o R
USMH: Aeration Tank 4
DSMH: Secondary Clarifier 1

Y Q} \

. e S A
\

- p J D

- "

1_Influent_Pipe

Large Rot / Abrasion Hole Snap shot of the video within the SC center well “drum”

2) The Deragger unit at PS6 continues to function very well with no issues. To date, the #1 pump
has not needed any cleaning.

3) In-Pipe units — battery change out and circuit board troubleshooting and replacement as needed.

Hull Water Pollution Control Facility
Monthly Operating Report 11 January 2019



4) Verizon “Comm Fail” issues with the pump station communication on 1/9 for stations 4,6 & 9.
Worked with Verizon to repair on 1/9-1/10 until issue was corrected. With no pump station data or
alarms, the pump stations were checked 3 times daily at 8-hour intervals to ensure proper
operation and wetwell levels.

5) Some extremely low temperatures caused for some minor issues — sludge transfer line to truck
was frozen and discharge hose cracked and needed replacement. The shear pin in primary